seanron cas. FCC RF Test Report

Report No. : FR4N2802A

DH5_Ant7_High_2480

Spectrum |

(=)

e Att

Ref Level 20,00 dém
30 dB

SWT

Offset 12.04 dB
94.8 ps

@ RBW 100 kHz

@ VBW 300 kHz Mode Auto FFT

® 1Pk Yiew

10 dBm

M1[1] 17.94 dBm

2.480130 GHZzZ|

0 dBrn——oy

-10 dBm

mM2[1] -47.35 dBm

2.483500 GHz|

-20 dBm

-30 dBm

-40 dBm

Plrar ™, do o]
-50 dam

M3

-60 dBm

-70 dBm

Start 2.47 GHz

691 pts Stop 2.55 GHz

Marker
Type | Ref | Trc |

X-value

| ¥-value |  Function Function Result

M1 1
M2
M3

1
1
M4 1

2.48013 GHz
2.4835 GHz
2.5 GHz
2.487159 GHz

17,94 dBm
-47.35 dBm
-47.14 dBm
-43.69 dBm

1

Date: 12.DEC.2024

00:09:56

DH5_Ant6_High_2480

Spectrum

Ref Level 20.00 d
o Att a0

Offset 12,14 d
SWT 0484

B
dB

B
5

@ RBW 100 kHz

@ VBW 300 kHz Mode Auto FFT

® 1Pk Yiew

10 dBm

M1[1] 16.68 dBm

2.480130 GHZzZ|

0 dBm

mM2[1] -45.63 dBm

2.483500 GHz|

-10 dBm

-20 dBm

-30 dBm

-40 dBm

M4
k

Jlma Ay
-50 dBm

-60 dBm

-70 dBm

Start 2.47 GHz

691 pts Stop 2.55 GHz

Marker

Type | Ref | Trc |

X-value

| ¥-value |  Function Function Result

M1
M2
M3
M4

1

1
1
1

2.48013 GHz
2.4835 GHz
2.5 GHz
2.488783 GHz

16,68 dBm
-45.63 dBm
-46.86 dBm
-42.55 dBm

1

Date: 12.DEC.2024

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AU1

Page Number . A39 ofA 152



seanron cas. FCC RF Test Report Report No. : FR4N2802A

DHS5_Ant7_Low_Hop_2402

Spectrum | |n€3|

Ref Level 20.00 dBém  Offset 12.20 dB & RBW 100 kHz
o Att 30dB SWT 75.8 ys @ VBW 300 kHz Mode aAuto FFT
® 1Pk Yiew

M1[1] 17.2 M
2.40201

10 dem mM2[1] -44.5 i
2.40000

0 dBm

D1 -2.710 dBm —

-10 dBm

-20 dBm J

-30 dBm H

-40 dém - e “‘_{

-50 dBm

-60 dBm

-70 dBm

Start 2.35 GHz 691 pts Stop 2.405 GHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function Function Result |
M1 1 2.402015 GHz 17.29 dBm
M2 1 2.4 GHz -44,52 dBm
M3 1 2.39 GHz -47.49 dBm
M4 1 2.3647464 GHz -43.84 dBm

i ] G we

Date: 12.DEC.2024 00:19:14

DH5_Ant6_Low_Hop_2402

Spectrum | |n€3|

Ref Level 20.00 dBém  Offset 12.30 dB & RBW 100 kHz
o Att 30dB SWT 75.8 ys @ VBW 300 kHz Mode aAuto FFT
® 1Pk Yiew

M1[1] 17.0 i
2.40496

10 dem M2[1] -47.8 1
2.40000

0 dBm

D1 -2.980 dBem

-10 dBm (!
|

-20 dBm

-30 dBm JJ

-40 dém ot [

-50 dBm

-60 dBm

-70 dBm

Start 2.35 GHz 691 pts Stop 2.405 GHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function Function Result |
M1 1 2,40496 GHz 17.02 dBm
M2 2.4 GHz -47.85 dBm
M3 2.39 GHz -47.93 dBm
M4 2.382442 GHz -44.17 dBm

i ] G we

Date: 12.DEC.2024 07:2

[ il

3
)
w
X
[+)]

Sporton International Inc. (ShenZhen) Page Number : A40 ofA 152
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AU1



seanron cas. FCC RF Test Report

Report No. : FR4N2802A

DH5_Ant7_High_Hop_2480

Spectrum | |n€3|
Ref Level 20.00 dBm  Offset 11.99 dB & RBW 100 kHz
o Att 30dB SWT 94.8 s & VBW 300 kHz Mode Auto FFT
® 1Pk Yiew
M1[1] 18.00 dBm
ﬂn “ 2.471910 GHz|
! U U M2[1] -47.76 dBm
b e \ 2.483500 GHZ|
D1 -2.000 dBm
-10 dBm \
-20 dBm
-30 dBm
-40 dém pyos g e
code MWMMWWWW
E m
-60 dBm
-70 dBm
Start 2.47 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function Function Result |
M1 1 2,47191 GHz 18,00 dBm
M2 1 2.4835 GHz -47.76 dBm
M3 1 2.5 GHz -45.15 dBm
M4 1 2.487971 GHz -43.78 dBm
T T
)i ] ARRRRREED e
Date: 12.DEC.2024 00:19:31
DH5_Ant6_High_Hop_2480
Spectrum |n€3|
Ref Level 20.00 dBém  Offset 12.10 dB & RBW 100 kHz
o Att 30dB SWT 94.8 s & VBW 300 kHz Mode Auto FFT
® 1Pk Yiew
" M1[1] 17.18 dBm
]ﬁﬂ Hﬂ 2.472950 GHz|
‘U \If M2[1] -46.11 dBm
2.483500 GHZ|
D1 -2.820 dem
-10 dBm ‘\
-20 dBm j
-30 dBm l
-40 dBm s e
code WMM&MWMWWM
- m
-60 dBm
-70 dBm
Start 2.47 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function Function Result |
M1 1 2,47295 GHz 17,18 dBm
M2 1 2.4835 GHz -46.11 dBm
M3 1 2.5 GHz -46.06 dBm
M4 1 2.504899 GHz -43.33 dBm
T e —
)i ] | CECEEEENC ]
Date: 12.DEC.2024 07:29:53

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AU1

Page Number : A4l ofA 152



seanron cas. FCC RF Test Report

Report No. : FR4N2802A

2DH5_Ant7_Low_2402

Spectrum |

(=)

Ref Level 20,00 dém

e Att 30 dB SWT

Offset 12,20 dB & RBW 100 kHz
75.8 ps @ VBW 300 kHz

Mode Auto FFT

® 1Pk Yiew

10 dBm

M1[1]

0 dBm

mM2[1]

14.63dBm
2.4021749 &Nz
-39.69dBm|
2.40000[00|GHz

(=)
(=]
'
w

310 dBm

-10 dBm

-20 dBm

r
|

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

Start 2.35 GHz

691 pts

Stop 2.405 GHz

Marker

Type | Ref | Trc | X-value

| ¥-value |  Function

Function Result |

M1 1
M2 1
M3 1

1

2.402174 GHz
2.4 GHz

2.39 GHz
2.3995 GHz

14,69 dBm
-39.69 dBm
-47.64 dBm
-34.37 dBm

1

Date: 12.DEC.2024 00:11:24

2DH5_Ant6_Low_2402

Spectrum |n€3|
Ref Level 20.00 dBém  Offset 12.30 dB & RBW 100 kHz
o Att 30 dB SWT 75.8 s @ VBW 300 kHz Mode Auto FFT
® 1Pk Yiew
M1[1] 14. dBm
2.401856QGHz
10 dem mM2[1] —3?.;’2‘2 Bm
2.40000p0|GH
0 dem ] =
D1 -5.700 dBm ‘
-10 dBm ’
-20 dBm J
-30 dBm e L
-40 dem e 7 i
i T N O St el PCURPTY S PTRN POTTOY N st B DIVN PR Y. W
- m
-60 dBm
-70 dBm
Start 2.35 GHz 691 pts Stop 2.405 GHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function Function Result |
M1 1 2.401856 GHz 14,30 dBm
M2 1 2.4 GHz -37.22 dBm
M3 1 2.39 GHz -47.49 dBm
M4 1 2.3999783 GHz -37.20 dBm
T e
i J | CEREEEE )]
Date: 12.DEC.2024 07:21:47

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AU1

Page Number 1 A42 ofA 152



seanron cas. FCC RF Test Report

Report No. : FR4N2802A

2DH5_Ant7_High_2480

Spectrum |

(=)

Ref Level 20,00 dém

e Att 30 dB SWT

Offset 12,04 dB @ RBW 100 kHz
94.8 ps @ VBW 300 kHz

Mode Auto FFT

@ 1Pk View
hm
10 dBm

M1[1]

0 dBrm——-r

mM2[1]

18.10 dBm
2.479780 GHz
-46.28 dBm
2.483500 GHz

01 -1.900 dBm

-10 dBm |

[

-30 dBm

-40 dBm

M

-50 dBm

-60 dBm

-70 dBm

Start 2.47 GHz

691 pts

Stop 2.55 GHz

Marker

Type | Ref | Trc | X-value

| ¥-value |

Function

Function Result |

M1 1
M2
M3
M4

2.47978 GHz
2.4835 GHz
2.5 GHz
2.503275 GHz

[ il

18,10 dBm
-46.28 dBm
-47.98 dBm
-42.91 dBm

1

Date: 12.DEC.2024 00:14:04

2DH5_Ant6_High_ 2480

Spectrum

Ref Level 20,00 dém

e Att 30 dB SWT

Offset 12,14 dB @ RBW 100 kHz
94.8 ps @ VBW 300 kHz

Mode Auto FFT

® 1Pk Yiew

T M1

M1[1]

10 dBm H
0 dBm

mM2[1]

13.36 dBm
2.480010 GHz
-46.20 dBm
2.483500 GHz

[

D1 -5.640 dBém

-10 dBm }

-20 dBm

-30 dBm \‘

-40 dBm

4

bt |

-50 dBm

-60 dBm

-70 dBm

Start 2.47 GHz

691 pts

Stop 2.55 GHz

Marker

Type | Ref | Trc | X-value

¥-value |

Function

Function Result |

M1 1
M2 1
M3 1

1

2.48001 GHz
2.4835 GHz
2.5 GHz
2.506406 GHz

13,36 dBm
-46.20 dBm
-47.55 dBm
-42.99 dBm

1

Date: 12.DEC.2024 07:2

3
)
s
[
[+)]

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AU1

Page Number

: A43 ofA 152



seanron cas. FCC RF Test Report Report No. : FR4N2802A

2DH5_Ant7_Low_Hop_2402

Spectrum | |n€3|

Ref Level 20.00 dBém  Offset 12.20 dB & RBW 100 kHz
o Att 30dB SWT 75.8 ys @ VBW 300 kHz Mode aAuto FFT
® 1Pk Yiew

M1[1] 12.74 dBrid

2.4049600 G
10 dem mM2[1] —45.%],&@1@

2.40000p0 GHz
0 dBm

-10 dBm

|
-20 dBm /
|

-30 dBm

-40 dBm — M3 a J\I

-50 dBm

-60 dBm

-70 dBm

Start 2.35 GHz 691 pts Stop 2.405 GHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function Function Result |
M1 1 2,40496 GHz 12,74 dBm
M2 1 2.4 GHz -46.67 dBm
M3 1 2.39 GHz -47.02 dBm
M4 1 2.3696884 GHz -43.59 dBm

i ] WRRRRAED e

Date: 12.DEC.2024 00:21:39

2DH5_Ant6_Low_Hop_2402

Spectrum | | 7 I

Ref Level 20.00 dBm  Offset 12,30 dB & RBW 100 kHz

B

o Att 30 dB SWT 75.8 s @ VBW 300 kHz Mode Auto FFT
® 1Pk Yiew
M1[1] 12.58 dBrh|
2.4049600 G
10 dbm mM2[1] -46. g
o dom 2.4000000 GHz
10 dem D1 -7.420 dBm
20 dBm
-30 dBm

|
-40 dBm £ {d
B

YE 7
MMMWMWM%WWWM

-50 dem
-60 dBm
-70 dBm
Start 2.35 GHz 691 pts Stop 2.405 GHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function Function Result |
M1 1 2,40496 GHz 12,58 dBm
M2 1 2.4 GHz -46.66 dBm
M3 1 2.39 GHz -47.33 dBm
M4 1 2.3919275 GHz -44.,22 dbBm
T e —
i ] | CEEEEEERC
Date: 12.DEC.2024 07:32:01
Sporton International Inc. (ShenZhen) Page Number 1 Ad4 ofA 152

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AU1



seanron cas. FCC RF Test Report

Report No. : FR4N2802A

2DH5_Ant7_High_Hop_2480

Spectrum |

(=)

Ref Level 20,00 dém
o Att 30 dB

Offset 11,99 dB @ RBW 100 kHz

SWT 94.8 ps @ VBW 300 kHz Mode Auto FFT

® 1Pk Yiew

’&nlﬂrlﬁ

M1[1]

Ly aans

mM2[1]

14.51 dBm
2.472840 GHz
-47.23 dBm
2.483500 GHz

0 dBm 1

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

Start 2.47 GHz

691 pts

Stop 2.55 GHz

Marker
Type | Ref | Trc |

X-value | ¥-value |  Function

Function Result |

M1 1
M2
M3
M4

[ il

2.47284 GHz
2.4835 GHz
2.5 GHz
2.489826 GHz

14,51 dBm
-47.23 dBm
-46.50 dBm
-43.80 dBm

1

Date: 12.DEC.2024

00:21

:55

2DH5_Ant6_High_Hop_2480

Spectrum

Ref Level 20,00 dém
o Att 30 dB

Offset 12,10 dB & RBW 100 kHz
SWT

94.8 ps @ VBW 300 kHz Mode Auto FFT

® 1Pk Yiew

M1

M1[1]

mM2[1]

12.85 dBm
2.472030 GHz
-47.30 dBm
2.483500 GHz

|
0 dBm Mﬂ'\

D1 -7.150 dém

-10 dBm

-20 dBm

-30 dBm "l

-40 dBm

-50 dBm

i MWMWW

-60 dBm

-70 dBm

Start 2.47 GHz

691 pts

Stop 2.55 GHz

Marker
Type | Ref | Trc |

X-value |

¥-value |  Function

Function Result |

M1 1
M2
M3
M4

[ il

2.47203 GHz
2.4835 GHz
2.5 GHz
2.4B6812 GHz

12,85 dBm
-47.30 dBm
-46.81 dBm
-43.87 dBm

1

Date: 12.DEC.2024 07:322

:18

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AU1

Page Number : A45 ofA 152



seanron cas. FCC RF Test Report

Report No. : FR4N2802A

3DH5_Ant7_Low_2402

Spectrum |

(=)

Ref Level 20,00 dém

e Att 30 dB SWT

Offset 12,20 dB & RBW 100 kHz
75.8 ps @ VBW 300 kHz

Mode Auto FFT

® 1Pk Yiew

10 dBm

M1[1]

0 dBm

mM2[1]

14.54dBm
2.4021749 &Nz
-37.35dBm|
2.40000p0|GHz

D1 -5.410 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

M3

-60 dBm

-70 dBm

Start 2.35 GHz

691 pts

Stop 2.405 GHz

Marker

Type | Ref | Trc | X-value

| ¥-value |  Function

Function Result |

M1 1
M2
M3
M4

2,402174 GHz
2.4 GHz
2.39 GHz

1
1
1 2.3995797 GHz

14,59 dBm
-37.35 dBm
-46.69 dBm
-36.05 dBm

1

Date: 12.DEC.2024 00:15:33

3DH5_Ant6_Low_2402

Spectrum |n€3|
Ref Level 20.00 dBém  Offset 12.30 dB & RBW 100 kHz
o Att 30dB SWT 75.8 s @ VBW 300 kHz Mode Auto FFT
® 1Pk Yiew
M1[1] 14.4L dBm)|
2.4021740) &Hz
10 dBm mM2[1] —4D.i?]d3m
2.40000p0|GH
0 dem f =
D1 -5.590 dBm ‘
-10 dBm {
-20 dBm J
-30 dBm ,{
1]
-40 dBm ™3
Jiibirend WWWWWM%NW
-60 dBm
-70 dBm
Start 2.35 GHz 691 pts Stop 2.405 GHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function Function Result |
M1 1 2.402174 GHz 14,41 dBm
M2 1 2.4 GHz -40.51 dBm
M3 1 2.39 GHz -45.82 dBm
M4 1 2.3999783 GHz -40.71 dBm
T e —
)i ] | CECEEEENC ]
Date: 12.DEC.2024 07:25:55

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AU1

Page Number 1 A46 ofA 152



seanron cas. FCC RF Test Report

Report No. : FR4N2802A

3DH5_Ant7_High_2480

Spectrum | |n€3|
Ref Level 20.00 dBém  Offset 12.04 dB & RBW 100 kHz
o Att 30dB SWT 94.8 s & VBW 300 kHz Mode Auto FFT
® 1Pk Yiew
Hﬂ - M1[1] 15.34 dBm)|
’ 2.480130 GHz|
10 dBm J } M2[1] -46.08 dBm
2.483500 GH
0 dem H =
D1 -4.660 dBm
-10 dBm—H i
-20 dBm u
-30 dBm \‘
o an MMMMMMMWMW
- m
-60 dBm
-70 dBm
Start 2.47 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function Function Result |
M1 1 2,48013 GHz 15,34 dBm
M2 1 2.4835 GHz -46.08 dBm
M3 1 2.5 GHz -46.88 dBm
M4 1 2.487159 GHz -44.13 dBm
) ‘ G e
J
Date: 12.DEC.2024 00:18:13
3DH5_Ant6_High_2480
Spectrum |n€3|
Ref Level 20.00 dBém  Offset 12.14 dB & RBW 100 kHz
o Att 30dB SWT 94.8 s & VBW 300 kHz Mode Auto FFT
® 1Pk Yiew
M1[1] 13.63 dBm)|
10 dBm K M1 2.480130 GHz|
\ M2[1] -46.46 dBm
0 dBm H 2.483500 GHz|
D1 -6.370 dém
-10 dBm | i
-20 dBm \1
-30 dBm \
-40 dBm = — 4
G 3 P
p e AT SaM f A T U A A, A it e AP AP A s
-50 dBm
-60 dBm
-70 dBm
Start 2.47 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function Function Result |
M1 1 2,48013 GHz 13,63 dBm
M2 1 2.4835 GHz -46.46 dBm
M3 1 2.5 GHz -46.92 dBm
M4 1 2.523217 GHz -43.71 dBm
T e
) ) G e
Date: 12.DEC.2024 07:28:35

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AU1

Page Number . A47 ofA 152



seanron cas. FCC RF Test Report

Report No. : FR4N2802A

3DH5_Ant7_Low_Hop_2402

Spectrum |

(=)

Ref Level 20,00 dém

e Att 30 dB SWT

Offset 12,20 dB & RBW 100 kHz

75.8 ps @ VBW 300 kHz Mode Auto FFT

® 1Pk Yiew

10 dBm

M1[1]

0 dBm

mM2[1]

12.26.dBm

2.40193 GHz,
-47, ¥
2.4000000 GHz

D1 -7.740 dém

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

M3

-60 dBm

-70 dBm

Start 2.35 GHz

691 pts

Stop 2.405 GHz

Marker

Type | Ref | Trc | X-value

| ¥-value |  Function

Function Result |

M1 1
M2

1 2
M3 1
1

2,401936 GHz

2.39 GHz
2.3995 GHz

12,26 dBm
-47.74 dBm
-46.34 dBm
-41.31 dBm

.4 GHz

1

Date: 12.DEC.2024 00:23:43

3DH5_Ant6_Low_Hop_2402

Spectrum

Ref Level 20,00 dém

e Att 30 dB SWT

Offset 12,30 dB @ RBW 100 kHz

75.8 ps @ VBW 300 kHz Mode Auto FFT

® 1Pk Yiew

M1[1]

10 dBm

0 dBm

mM2[1]

12.74MBm
2.4029700 EH

-45. ("fl’

2.4000000 GHz

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

R P I S iy S PPN

M3

|

|
]
ki

-60 dBm

-70 dBm

Start 2.35 GHz

691 pts

Stop 2.405 GHz

Marker

Type | Ref | Trc | X-value

| ¥-value |  Function

Function Result |

M1 1
M2 1
M3 1

1

2.40297 GHz
2.4 GHz

2.39 GHz
2.3955145 GHz

12,74 dBm
-45.22 dBm
-47.11 dBm
-43.40 dBm

1

Date: 12.DEC.2024 07:24:06

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AU1

Page Number : A48 ofA 152



seanron cas. FCC RF Test Report

Report No. : FR4N2802A

3DH5_Ant7_High_Hop_2480

Spectrum | |n€3|
Ref Level 20.00 dBm  Offset 11.99 dB & RBW 100 kHz
o Att 30dB SWT 94.8 s & VBW 300 kHz Mode Auto FFT
® 1Pk Yiew
M1[1] 14.10 dBm)|
143 A 2.470060 GHz|
v M2[1] -46.91 dBm
0 dBm 2.483500 GHz|
D1 -5.900 dem
-10 dBm
-20 dBm
-30 dBm l
-40 dBm Lo it
Iz ]
0 db L= AR A gt WU, b A, | WWWMJMMWW
- m
-60 dBm
-70 dBm
Start 2.47 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function Function Result |
M1 1 2,47006 GHz 14,10 dBm
M2 1 2.4835 GHz -46.91 dBm
M3 1 2.5 GHz -48.03 dBm
M4 1 2.503159 GHz -44.31 dBm
T e —
) ) QR e
Date: 12.DEC.2024 00:24:00
3DH5_Ant6_High_Hop_2480
Spectrum |n€3|
Ref Level 20.00 dBém  Offset 12.10 dB & RBW 100 kHz
o Att 30dB SWT 94.8 s & VBW 300 kHz Mode Auto FFT
® 1Pk Yiew
M1 M1[1] 13.27 dBm|
Tul, 2.475850 GHz
i ﬂﬂﬂﬂwlﬁ Ln‘”\ M2[1] -46.72 dBm
0 dBm | 2.483500 GHz|
D1 -6.730 dem
-10 dBm l
-20 dBm 1
-30 dBm 1
-40 dem T R —
_— MWWMMWWW
- m
-60 dBm
-70 dBm
Start 2.47 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function Function Result |
M1 1 2,47585 GHz 13,27 dBm
M2 1 2.4835 GHz -46.72 dBm
M3 1 2.5 GHz -47.18 dBm
M4 1 2.521478 GHz -42.82 dbm

1

Date: 12.DEC.2024 07:24:

22

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AU1

Page Number . A49 ofA 152



seanron cas. FCC RF Test Report Report No. : FR4N2802A

Conducted Spurious Emission
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[MHZz] [dBm] [dBm] [dBm]
Reference 17.76 17.76 PASS
Ant7 2402 30~1000 17.76 -45.27 <-2.24 PASS
1000~26500 17.76 -35.25 <-2.24 PASS
Reference 17.73 17.73 PASS
Ant6 2402 30~1000 17.73 -44.74 <-2.27 PASS
1000~26500 17.73 -35.28 <-2.27 PASS
Reference 19.27 19.27 PASS
Ant7 2441 30~1000 19.27 -44.83 <-0.73 PASS
1000~26500 19.27 -35.67 <-0.73 PASS
ore Reference 18.08 18.08 PASS
Ant6 2441 30~1000 18.08 -45.3 <-1.92 PASS
1000~26500 18.08 -36.24 <-1.92 PASS
Reference 18.25 18.25 PASS
Ant7 2480 30~1000 18.25 -43.79 <-1.75 PASS
1000~26500 18.25 -35.68 <-1.75 PASS
Reference 16.93 16.93 PASS
Ant6 2480 30~1000 16.93 -45.7 <-3.07 PASS
1000~26500 16.93 -35.97 <-3.07 PASS
Reference 14.72 14.72 PASS
Ant7 2402 30~1000 14.72 -45.02 <-5.28 PASS
1000~26500 14.72 -35.53 <-5.28 PASS
Reference 14.47 14.47 PASS
Ant6 2402 30~1000 14.47 -45.05 <-5.53 PASS
1000~26500 14.47 -36.09 <-553 PASS
Reference 17.80 17.80 PASS
2DH5 Ant7 2441 30~1000 17.80 -45.42 <-2.2 PASS
1000~26500 17.80 -36.06 <-2.2 PASS
Reference 14.40 14.40 PASS
Ant6 2441 30~1000 14.40 -45.61 <-5.6 PASS
1000~26500 14.40 -34.28 <-5.6 PASS
Reference 17.95 17.95 PASS
Ant7 2480 30~1000 17.95 -44.86 <-2.05 PASS
1000~26500 17.95 -35.97 <-2.05 PASS
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Reference 13.61 13.61 PASS

Ant6 2480 30~1000 13.61 -45.23 <-6.39 PASS
1000~26500 13.61 -36.3 <-6.39 PASS

Reference 15.08 15.08 PASS

Ant7 2402 30~1000 15.08 -45.05 <-4.92 PASS
1000~26500 15.08 -35.54 <-4.92 PASS

Reference 14.58 14.58 PASS

Ant6 2402 30~1000 14.58 -45.08 <-5.42 PASS
1000~26500 14.58 -35.23 <-5.42 PASS

Reference 16.37 16.37 PASS

Ant7 2441 30~1000 16.37 -45.64 <-3.63 PASS
1000~26500 16.37 -36.35 <-3.63 PASS

3DH5

Reference 14.53 14.53 PASS

Ant6 2441 30~1000 14.53 -44.93 <-5.47 PASS
1000~26500 14.53 -35.77 <-5.47 PASS

Reference 18.17 18.17 PASS

Ant7 2480 30~1000 18.17 -45.62 <-1.83 PASS
1000~26500 18.17 -36.11 <-1.83 PASS

Reference 13.72 13.72 PASS

Ant6 2480 30~1000 13.72 -45.16 <-6.28 PASS
1000~26500 13.72 -35.67 <-6.28 PASS
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2TX Ant 6+7

20dB Emission Bandwidth

Test Result

TestMode Antenna Freq(MHz) 20dB EBW[MHZz] FL[MHZ] FH[MHz]
Ant7 2402 0.95 2401.53 2402.48
Ant6 2402 0.95 2401.53 2402.48
Ant7 2441 0.95 2440.53 2441.48

DH5
Ant6 2441 0.95 2440.53 2441.48
Ant7 2480 0.95 2479.53 2480.48
Ant6 2480 0.95 2479.53 2480.48
Ant7 2402 1.33 2401.33 2402.66
Ant6 2402 1.33 2401.33 2402.66
Ant7 2441 1.33 2440.33 2441.66

2DH5
Ant6 2441 1.33 2440.33 2441.66
Ant7 2480 1.33 2479.33 2480.66
Ant6 2480 1.33 2479.33 2480.66
Ant7 2402 1.31 2401.35 2402.66
Ant6 2402 1.31 2401.35 2402.66
Ant7 2441 1.31 2440.35 2441.66

3DH5
Ant6 2441 1.31 2440.35 2441.65
Ant7 2480 1.31 2479.35 2480.65
Ant6 2480 1.31 2479.35 2480.65
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Marker
Type | Ref | Trc |

X-value |

Y-value |  Function |

Function Result |

M1 1
M2 1
D3 M1 1
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